SPARE PARTS LIST

POS. ITEM NO.

DESCRIPTION

HAMMER MILLS DM-2 AND BM-2

3
4

10
12

13

14

18

19
20

21
22

211000
6004008
6000922
6001169
213008
6000445
6001171
210017
210016
210136
210187
211031
210009
210129
210008
210130
210007
210148
210096
210149
210006
210147
210055
210056
210057
244 151
6000454
6001172
2131121
6000474

211124

183009
2311150
183004
211005
6302006
221170
210019
200111
6000446
6001171
216114
6000474
6001169

May 2013/PR/AB

Mill housing

Allen screw M12x45 MK for motor (4)
Nut M12 (4)

Spring washer M12 (4)

Blind plate

Set screw M8x12 (4) DM-2

Spring washer M8 (4) DM-2
2-winged fan

4-winged fan

PROF-LINE 2-winged fan

PROF-LINE 4-winged fan

Grinding chamber

Screen 3.0 mm, T=2 mm

Screen 3.0 mm, T=3 mm

Screen 3.5 mm, T=2 mm

Screen 3.5 mm, T=3 mm

Screen 4.0 mm, T=2 mm

Screen 4.0 mm, T=4 mm

Screen 4.5 mm, T=2 mm

Screen 4.5 mm, T=4 mm

Screen 5.0 mm, T=2 mm

Screen 5.0 mm, T=5 mm

Screen 6.0 mm, T=5 mm

Screen 8.0 mm, T=5 mm

Screen 10.0 mm, T=5 mm

Grinding bridge with screws

Set screw M10x16 (12)

Spring washer M10 (12)

Rotor complete BM-2/DM-2 (old No. 211003)
Bolt 12x80 - necessary when placing a
DM-2 rotor in a BM-2 hammer mill
Hammers set Hardox 500 complete with bolts,
screws and distance rings

Set hammers Hardox 500

Set hammer bolts with screws
Distance ring (12)

Mill cover, old model

Handwheel for mill cover (4)

Mill cover, present model

Suction inlet 80 mm, old model
Suction inlet conical 80 mm, present model
Set screw M8x15 (4)

Spring washer 8 mm (4)

Tension disc DM-2

Bolt for motor shaft M12x80 DM-2
Spring washer 12 mm

SKISGLD



SPARE PARTS LIST
POS. ITEM NO.

24 214002
211147
211148
6302006
216012
214010
211152
211155
211154
211022
211030
6004005
6205063

May 2013/PR/AB

DESCRIPTION

Reinforcement liner

PROF-LINE reinforcement liner, upper, with bolts
PROF-LINE reinforcement liner, lower, with bolts
Hand wheel for front plate (4)

Parallel key for rotor and fan BM-2

Distance ring (1 pc. 1 mm + 2 pcs. 2 mm)
Reinforcement complete with bolts

Tightening for grinding chamber

Tightening for cover

By pass flange

Set of 4 wings

Bolt M8x20 for set of wings (8)

Pin M8x20 for set of wings (8)

SKISGLD



SPARE PARTS LIST

POS. ITEM NO. DESCRIPTION
SKISLD

Spare parts drawing for hammer mills DM-2 and BM-2

May 2013/PR/AB



